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PRODUCT
MODEL

PRODUCT SIZE(S)

SPECIAL NOTE

Construction Details

Rolling Door
Mini DS-75

126 3/47w x 110 3/8" (excluding roll).
120” w x 96”h (size of opening).

Inrolled. The panels were located (@ 19” O.C. vertically and joined with a
continuous horizontal seam that consisted of a 1/4” to 3/8” fold in the top

and bottom of every panel.

TABLE OF COMPONENTS (EXCLUDING INSTALLATION)

COMPONENT QUANTITY SIZE FASTENING
PER SAMPLE PER COMPONENT
(5/16” BOLT & SEE 5/167-18 X 5/8” —
FLANGE NUT) COMPONENT TRUSS HEAD
(CARRIAGE BOLT) SEE 1/4-20 x 5/87 —
COMPONENT CARRIAGE BOLT
PANELS SIX 1938 HX 1247 X SEE END WIND LOCKS AND
0.63" DX 26 GA SPECIAL NOTE
WIND LOCKS THREE PER 220X 130" X 117 TWO 1/8” X 0.42” STEEL RIVETS
(GUIDES) SECTION END X 0.337T00.217
@6 1/270.C. THICKNESS
GALV. STEEL ONE 326"HX 0.53" W X | CONNECTED TO BOTTOM SEAM
BOTTOM BAR SHEET 124" 1. X 26 GA DESCRIBED IN SPECIAL NOTE
BOTTOM ANGLE ONE 1127 X117 X {2) (CARRIAGE BOLT) AND NUT
124X 12 GA PER END. SPACING =5 1/2" Q.C.
EDGE DISTANCE=4 7/8”.
SEE HANDLE FOR CENTER.
TRACK TWO 24" W X 141D X (8) (5/16” BOLT & FLANGE NUT)
98 3/4" H X 13 GA. @ 12" O.C. START 6" FROM
ONE SIDE 17 BOTTOM CONNECTED TO
DOUBLED TRACK. ADAPTER ANGLE.
TRACK ADAPTER ONE PER 27X X SEE INSTALLATION
ANGLE TRACK 103 172" Hx 12 GA
All steel componenis unless specified otherwise.
HARDWARE

Locks (1) The lock was located @ 38" from the bottom of the door and was
engaged but not secured with any lock or pin. The lock consisted of two 13
GA steel parts. The acting part (throw) was 9 3/8" long x I 7/8" h. The part
fixed to the section was 9 1/2” wide x 3.16” h and was fastened with two
{carriage bolts) and nuts @ 6 1/2” O.C.

Handle (1) Located at rmdspan of the bottom angle and fastened with two (carriage
bolts} which were mserted through the bottom angle, the bottom angle galv.
steel sheet and the handle. Then, one flange nut per bolt was installed.

Counterbalance The door was mounted with a wound spring mechanism.
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INSTALLATION

JAMB SUBSTRATUM  One side 1/8” thick steel and one side grout filled masonry blocks.

Connection

Fastener Type

Quantity

Spacing

track adapter angle -
masonry substratum

3/8” x 5 Kingpin
Wedge Anchor

8 per angle

127 Q.C. starting 6
from bottom

track adapter angle -
steel substratum

5/167-12 x 17 Tek

8 per angle

12” O.C. starting 6
from bottom

The track angle was connected to the substratum prior to connecting it to the track.

The track adapter angle fasteners were located behind the track.

Uniform Static Air Pressure Test

Test Results

Pressure Deflection Set Recovery Duration
(psh) (inches) (inches) (%) (seconds)

Positive Load
Half test load +23 6.24 0.00 100 60
Design Load +30 7.12 0.07 99 60
Test Load +45 8.61 0.36 96 10
Negative Load
Half Test Load -26 8.14 0.07 99 60
Design Load -34 8.80 0.22 98 60
Test Load -51 9.64 0.29 97 10

Tested in accordance with ASTM E330-90 and Standard Building Code section 1707.4 requirements

Conclusion

The sample was tested as indicated along with the test results. At the end of the tests, the door was
operational, all components were securely in place with no openings, ruptures or structural damage.

NOTE: The above results were obtained using the designated test methods which indicates
compliance with the performance requirements of the referenced specifications. This report does not
constitute certification of the specimens tested.
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Syed Wagar A;i(izh. D.
President

Arshad Vigar, P.E.
Engineer of Record
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